
RECEIVED

CLERK’S OFFICE

BEFORE THE ILLINOIS POLLUTION CONTROL BOAR]~y 22 2002

IN THE MATTER OF:

PetitionofNoveon,Inc.

for anAdjustedStandardfrom
35 Ill. Adm. Code304.122

)
)

AS 02-5
)
)
)

STATE OF IWNOIS
Pollution Control Board

NOTICE OF FILING

TO: DorothyM. Gunn,Clerk
Illinois Pollution ControlBoard
JamesR. ThompsonCenter
100WestRandolphStreet
Suite 11-500
Chicago,IL 60601

BradleyP. Halloran
HearingOfficer
Illinois PollutionControlBoard
JamesR. ThompsonCenter
100 WestRandolphStreet
Suite11-500
Chicago,IL 60601

ConnieL. Tonsor
SpecialAssistantAttorneyGeneral
Illinois EnvironmentalProtectionAgency
1021N. GrandAvenueEast
Springfield, IL 62794-9276

PLEASE TAKE NOTICE that on Wednesday,May 22, 2002, we filed the attached
[...]
31-Oct 20 9 427.16 102.52 46.13 6.9 76

Average 10.000 0.000 100.000 0.079 0.461 14.304 18.643 546.640 92.806 122.147 7.035 74.968
Maximum 10.000 0.000 100.000 0.079 0.461 40.000 46.000 693.320 235.085 281.834 7.600 84.000
Minimum 10.000 0.000 100.000 0.079 0.461 8.000 4.000 402.410 41.489 27.283 6.600 63.000

Wwt200l Oct
5/22/02 11:07AM



DMR Support Data - 2001
PlantEffluent

Vinyl Fecal Residual tBOD TSS
Date Chloride Coliform Ammonia Phenol Chlorine tBOD TSS Flow Load Load pH Temp.

(ug/L) (#/1 00 mL) (mg/L) (mg/L) (parts/MM) (mgil) (mg/I) (gpm) (#/day) (4t/day) (F)

1-Nov 9 6 477.08 51.52 34.35 6.9 75
2-Nov 620.56 6.9 77
3-Nov 523.24 7.2 77
4-Nov 20 11 484.02 116.16 63.89 7 79
5-Nov 20 10 462.67 111.04 55.52 7.3 73
6-Nov . 33 2 407.17 161.24 9.77 7.3 72
7-Nov < 22 11 436.79 115.31 57.66 7.3 73
8-Nov 0 10 11 571.82 68.62 75.48 7.2 77
9-Nov 536.97 7.3 73

10-Nov 635.73 7.1 72
11-Nov 8 5 542.86 52.11 32.57 7.2 72
12-Nov 10 14 432.28 51.87 72.62 7.4 75
13-Nov 10 23 464.84 55.78 128.30 7.2 77
14-Nov < 10 0 100 0.051 0.344 17 18 516.90 105.45 111.65 7.4 81
15-Nov 13 16 464.14 72.41 89.11 7.5 81
16-Nov 474.67 7.4 80
17-Nov 470.73 7.1 79
18-Nov 14 13 449.29 75.48 70.09 7.4 80
19-Nov 27 17 487.48 157.94 99.45 7.4 68
20-Nov 35 22 547.01 229.74 144.41 7.5 68
21-Nov 29 17 434.63 151.25 88.66 7.3 72
22-Nov 36 23 315.34 136.23 87.03 7 72
23-Nov 411.74 6.9 73
24-Nov 457.19 6.8 70
25-Nov 26 24 404.78 126.29 116.58 6.9 72
26-Nov 17 28 305.81 62.39 102.75 6.5 73
27-Nov 23 30 395.98 109.29 142.55 6.8 72
28 Nov 44 47 486 34 256 79 274 30 7 78
29-Nov 15 34 383.46 69.02 156.45 6.8 79
30-Nov 462.80 6.8 73

Average 10.000 0.000 100.000 0.051 0.344 20.857 18.190 468.811 111.236 95.867 7.127 74.767
Maximum 10.000 0.000 100.000 0.051 0.344 44.000 47.000 635.730 256.788 274.296 7.500 81.000
Minimum 10.000 0.000 100.000 0.051 0.344 8.000 2.000 305.810 51.525 9.772 6.500 68.000

1111111. Non-Compliance

Wwt200l Nov
5/22/02 11:07 AM



DMR Support Data - 2001 -

Plant Effluent

Vinyl Fecal Residual tBOD TSS
Date Chloride Coliform Ammonia Phenol Chlorine tBOD TSS Flow Load Load pH Temp.

(ug/L) (#/100 mL) (mg/L) (mg/L) (parts/MM) (mg/I) (mg/I) (gpm) (#/day) (#/day) (F)

1-Dec 484.51 6.7 73
2-Dec 23 69 482.63 133.21 399.62 7.2 77
3-Dec 19 43 421.99 96.21 217.75 7.1 75
4-Dec 20 40 454.23 109.02 218.03 7.0 79
5-Dec 23 44 433.10 119.54 228.68 7.0 - 80
6-Dec 24 30 445.52 128.31 160.39 7.1 77
7-Dec - 425.00 7.3 75
8-Dec 463.17 7.5 73
9-Dec 31 18 483.96 180.03 104.54 7.3 70

10-Dec 17 24 487.51 99.45 140.40 7.4 75
11-Dec 26 18 563.61 175.85 121.74 7.1 73
12-Dec 43 51 587.48 303.14 359.54 7.1 73
13-Dec 17 37 236.34 48.21 104.93 7.9 72.
14-Dec 563.48 7.8 73
15-Dec - 687.21 7.2 72
16-Dec < 10 0 120 0.062 29 24 565.32 196.73 162.81 7.0 73
17-Dec 16 32 506.44 97.24 194.47 7.3 75
18-Dec 0.537 15 16 536.98 96.66 103.10 7.1 72
19-Dec 12 7 597.00 85.97 50.15 7.0 70
20-Dec - 10 11 636.27 76.35 83.99 6.9 66
21-Dec 600.88 7.1 72
22-Dec 379.59 6.6 70
23-Dec 14 16 421.04 70.73 80.84 6.8 68
24-Dec 16 21 420.54 80.74 105.98 7.0 66
25-Dec 16 27 216.78 41.62 70.24 6.6 64
26-Dec 15 48 329.40 59.29 189.73 6.5 63
27-Dec 14 22 294.05 49.40 77.63 6.8 64
28-Dec 410.46 6.8 68
29-Dec . . 480.82 6.6 61
30-Dec - 15 23 119.16 21.45 32.89 6.2 55
31-Dec 0 11 25 210.13 27.74 63.04 6.5 58

Average 10.000 0.000 120.000 0.062 0.537 19.364 29.364 449.826 104.404 148.658 7.016 70.387
Maximum 10.000 0.000 120.000 0.062 0.537 43.000 69.000 687.210 303.140 399.618 7.900 80.000
Minimum 10.000 0.000 120.000 0.062 0.537 10.000 7.000 119.160 21.449 32.888 6.200 55.000

Wwt200l Dec
5/22/02 11:08 AM



6



DRAFT

EVALUATION OF TREATMENT
ALTERNATIVES FOR REDUCING

FINAL EFFLUENT AMMONIA LOAD

Prepared for:

BF GOODRICH
Henry, Illinois

Prepared by:

ECKENFELDERINC.®
227 French Landing Drive
Nashville, Tennessee37228

(615) 255-2288

February 1997

9387.01

Q:\9387.O1\TS\TSCVR.DOC



ECKENFELDERINC?

February18, 1997 9387.01

Mr. DaveGiffin
Health,SafetyandEnvironmentalManager
BF Goodrich
R.R. 1, Box 15
Henry, IL 61537

RE: Evaluationof TreatmentAlternativesfor
ReducingFinalEffluent AmmoniaLoad

DearMr. Gi.ffln:

We are pleasedto submitour Draft Report,“Evaluation of TreatmentAlternatives
for ReducingFinal Effluent AmmoniaLoad.” This Reportpresentsthebackground,
methodsand materials,and resultsof our work. We will prepare a Final Report
thataddressesyourreviewcomments.

If you haveany questionsor needadditionalinformation,pleasecontactme.

Sincerely,

ECKENFELDERINC.®

~. ~th ~t774.1

T. HoustonFlippin, P.E. 0

Project Manager

cc: RichardK.issel, Esquire- Gardner,Carton& Douglas
Ken Willings - BFGoodrich
W. WesleyEckenfeld.er,Jr., D.Sc.,P.E.

227 French Landing Drive
Nashville, Tennessee 37228

Q:\9387.O1\TS\TSL0218.DOC 615.255.2288
FAX 615.256.8332



TABLE OF CONTENTS

PaEeNo.

Letterof Transmittal
Tableof Contents j.

List ofTables jjj -

List ofFigures iv

1.0 BACKGROUND 1-1

1.1 Descriptionof WastewaterTreatmentFacility andHistorical
Performance 1-1

1.2 Scopeof Work 1-2

2.0 METHODSAND MATERIALS 2-1

2.1 Developmentof PreliminaryProcessDesign 2-1

2.1.1 Alkaline Air Stripping 2-1
2.1.2 StruvitePrecipitation 2-2
2.1.3 Single-StageBiological Nitrification of Non-PC

WastestreamsCombinedwith SeparateBiological
Treatmentof thePC Wastestream 2-4

2.1.3.1 ClarificationRequirements 2-4
2.1.3.2 BOD RemovalRequirements 2-5
2.1.3.3 BiotreaterTankageandOxygenationRequirements 2-6
2.1.3.4 Alkalinity Requirements 2-6
2.1.3.5 SludgeHandlingRequirements 2-6
2.1.3.6 PretreatmentRequirements 2-7

2.1.4 Biological Nitrification of CombinedWastestream 2-8
2.1.5 Breakpoint Chlorination of SecondaryClarifier Effluent 2-9
2.1.6 Ion ExchangeTreatment of Final Effluent 2-9

2.2 Preliminary Cost Estimates 2-10

3.0 BATCH TREATABILITY TESTRESULTS 3-1

3.1 Alkaline Air Stripping 3-1

3.1.1 pHAdjustment 3-1
3.1.2 Ammonia Removal 3-2

3.2 StruvitePrecipitation 3-2
3.3 BreakpointChlorinationof SecondaryClarifier Effluent 3-3
3.4 Ion ExchangeTreatmentof FinalEffluent .- 3-4

Q:\9387.O1\TS\TSTOC.DOC i



TABLE OF CONTENTS (Continued)

PateNo.

4.0 PRELIMINARY PROCESSDESIGNAND COSTESTIMATE FOR
ALTERNATIVES 4-1

4.1 BiologicalNitrification of CombinedWastestream 4-1
4.2 Alkaline Air Strippingof SecondaryClarifier Effluent 4-2
4.3 BreakpointChlorinationof SecondaryClarifier Effluent 4-2
4.4 ComparativeAnalysisof TreatmentSystems 4-2

Q:\9387.O 1\TS\TSTOC.DOC U



LIST OF TABLES

- Follows
TableNo. Title PageNo.

1-1 Summaryof 1996Wasteload 1-1

3-1 Batch Alkaline Air StrippingTestResults 3-2

3-2 PrecipitationofStruvite from CombinedWastestream 3-2

3-3 BreakpointChlorinationofSecondaryClarifier Effluent 3-3

4-1 Summary of Preliminary Cost Estimate for Biological
Nitrification of CombinedWastestream 4-1

4-2 SummaryofPreliminaryCost Estimatefor Alkaline Air
Strippingof SecondaryClarifier Effluent 4-2

4-3 SummaryofPreliminaryCostEstimatefor Breakpoint
Chlorinationof SecondaryClarifier Effluent 4-2

4-4 Effectivenessof Alternative Treatment Processeson Final
Effluent Ammonia Load Reduction 4-2

Q:\9387.O I\TS\TSLOT.DOC 111



L!ST OF FIGURES

Follows

Figure No. Title PageNo.

1-1 Block FlowDiagramofWastestreamSourcesandWWTF 1-1

1-2 Block Flow Diagram of Alkaline Air StrippingTreatment
Alternatives(Nos. 1, 2, and3) 1-2

1-3 Block Flow Diagram of Struvite Precipitation Treatment
Alternative(No. 4) - 1-2

1-4 Block Flow Diagram of Biological Nitrification Treatment
Alternative(No. 5) 1-2

1-5 BlockFlow DiagramofBiologicalNitrification Treatment
Alternative (No. 6) 1-2

1-6 Block Flow Diagramof BreakpointChlorinationAlternative
(No. 7) 1-2

1-7 Block Flow Diagram of Ion ExchangeTreatment Alternative

(No. 8) - 0~ 1-2

3-1 - pHAdjustmentofPCTankDischarge 3-1 -

3-2 pHAdjustmentof PVC TankDischarge 3-1

3-3 pHAdjustmentofSecondaryClarifierEffluent 3-1

3-4 pH Adjustmentof CombinedWastestream 3-3

3-5 ClinoptioliteTreatmentofFinal Effluent for Ammonia - -

Reduction 34

Q:\9387.O1\TS\T$LOF.DOC iV



1.0 BACKGROUND

1.1 DESCRIPTIONOFWASTEWATERTREATMENT FACILITY AND

HISTORICAL PERFORMANCE

BF Goodrich Company (BFG) and The Geon Company (Geon) own and operate

adjoining manufacturingfacilities in Henry, Illinois. Wastewatersfrom the BFG

manufacturing processesdischarge to either the Polymer & Chemicals (PC)

equalizationtank or the CureRite® (C-18) equalizationtank. Wastewatersfrom

the Geonmanufacturingprocessesandsidestreamsfrom thecombinedwastewater

treatmentfacility (WWTF) dischargeto the Polyvinyl Chloride (PVC) equalization

tank. Site-widestormwaterrunoffandsidestreamsfrom theboilerhouseandwater

treatmentfacility (WTF) dischargeto a holdingpond(Pond). Wastewatersfrom the

PCTank, C- 18 Tank, and PVC Tank arefed at controlledratesto the WWTF along

with dischargefrom a groundwaterrecovery well (Well No. 3). Pond water is

dischargedat a controlledrateto eitherthe WWTF or througha sandfilter into the

channeltransportingWWTF effluent to the Illinois River. The WWTF consistsof

chemical coagulation, sedimentation, activated sludge treatment, and sand

ifitration prior to dischargeto the Illinois River. The dischargeis regulatedby a

NPDES permit issuedby the Illinois EnvironmentalProtectionAgency (IEPA). A

summaryof the 1996wasteloadsis presentedin Table 1-1. A block flow diagramof

thewastestreamsourcesandWWTF is presentedin Figure 1-1.

The WWTF hashistorically providedgreaterthan95 percentBOD reductionwhile

dischargingan effluent ammonia-nitrogenconcentrationof 23 to 120 mg/L.’ The

IEPA hasproposeda monthly averageeffluent limit of 3 mg/L for ammonia(asN).

A previousstudyconductedby ECKENFELDERINC. in 1995indicatedthat single-

stagebiologicalnitrification wasnot feasiblein theexistingactivatedsludgesystem

due to inhibition of nitrifying bacteriacausedby the PCTank discharge. The

PCTank dischargeis also inhibitory to BOD removal by the activated sludge

process. This effect has been controlled by adjusting its flow contribution to less
than 23percentof the combinedwastestreamflow and its TCOD contribution to

1,100mg/L in the combinedwastestream.

1Basedon oncemonthly analysisof effluentNH3-N concentrationsduringthe periodof
January 1994 throughDecember1996.

Q:\0387.O1\TS\TSSQ1.DOC 14



-~-~ ~.——‘ .,~...— —..-...... ~ ~ 0’:~

TABLE 1-1

SUMMARY OF 1996WASTELOAD

Wastestream Flow Rate (gpm) SCOD (lb/day)b TKN (lb/day) NH3-N (lb/day)
Averagea Peak Average Peak Average Peak Average Peak

PVC Tank Discharge 401 499 2,650 4,330 335 485 215 300

PC TankDischarge 107 150 8,280 10,840 360 525 45 75

C-18TankDischarge 6 15 1,320 2,940 60 150 20 50

Pond Water & Well No. 3
Discharges

46 105 50 50 2 5 1 2

Total Wastestream 560 670 12,300 14,500 757 1,165 281 427

aThe average 1995 flow rates for the PVC Tank, PC Tank, C-18 Tank, and Pond Water & Well No. 3 Dischargeswere 414, 107, 7, and
51 gpm, respectively.

bSolubleCOD defined asCOD of ifitrate following 1.5 ~tmfiltration.

Q:\9387.OIVFS\TSTOIOI.DOC P~eI of I



q.~9387.Ol~ts\tsf13lOIppt

BLOCKFLOWDIAGRAM OFWASTESTREAM
SOURCESAND WWTF

ECKENFELDER I Nashville,Tennessee
Mahwah. New Jersey

INC. I Greenville. south Cerolina

Geon
~ction~4~~k

FIGURE 1-1



1.2 SCOPE OF WORK

BFGoodrichretainedECKENFELDERINC. to developpreliminaryprocessdesigns

andbudgetlevel cost estimatesfor alternativetreatmentprocesseswhich would

reducethe ammoniaload in the final effluent from the WWTF. The alternatives

consideredaresummarizedbelow andillustratedin Figures1-2 through 1-7.

• AlternativeNo. 1 - Alkaline air strippingofPCTank contents

• AlternativeNo. 2 - Alkaline air strippingofPVC Tank contents

• AlternativeNo. 3 - Alkaline air strippingof secondaryclarifier effluent

• Alternative No. 4 - Struvite (NH4MgPO4) precipitation from combined

wastestreaminfluent

• AlternativeNo. 5 - Single-stagebiological nitrification of non-PCwastestreams

combinedwith separatebiological treatmentof thePCTankdischarge.

• AlternativeNo. 6 - Biological nitrificationofcombinedinfluentwastestream

• AlternativeNo. 7 - Breakpointchlorinationof secondaryclarifier effluent

• AlternativeNo. 8 - Ion exchangetreatmentof final effluent

Preliminary processdesignswere developedfor eachAlternative basedon batch

treatability testing and wastestreamcharacterizationdata gatheredin previous

studies by ECKENFELDERINC., and additional treatability testing and

wastestreamcharacterization data presentedin this report. Average and maximum

daily effluent ammonialoads were projectedunder eachalternativefor the 1996

wasteload. Preliminary cost estimates for the treatment alternatives were

developedusingpreliminary processdesignsand information provided by vendors,

BF Goodrich,a costestimatingsoftwareprogram,.andECKENFELDERINC.

The methods,results, conclusions,and recommendationsof this evaluationare

presentedin thefollowing sections.

Q:\9387.O1\T5\T5SOI.DOC 12



Air

ALTERNATIVE NO.1 - ALKALINE AIR STRIPPING OF PC TANK CONTENTS

pvc Wastestreams) ~

~~0~~_____

~De1oarner

>~iiIIXii)—~-
Sulfuric Acid

Caustic Soda >—D;;e...

To Illinois River

3To Primary Treatment)

FIGURE 1-2

BLOCK FLOW DIAGRAM OF ALKALINE
AIR STRIPPING TREATMENT ALTERNATIVES

(Nos• 1, 2, and 3)

ECKENFELD ER
INC.

Nashville,Tennessee
Mahwah, New Jersey

Greenville,South Carolina

PVC Tank

A
‘-

I.
lulidly I pedUI,eII~,’

ALTERNATIVE NO.2-ALKALINE AIR STRIPPING OF PVC TANK CONTENTS

\ Secondary Clarifier/ Effluent / ~
~ Caustic >1

I

ALTERNATIVE NO.3-ALKALINE AIR STRIPPING OF SECONDARY CLARIFIER EFFLUENT

I Existing Equipment

-- New Equipment

q:\9387.O1’.ts\tsfOlO2.ppt



I I Existing Equipment

r jii New Equipment

FIGURE 1-3

BLOCK FLOW DIAGRAM OF STRUVITE
PRECIPITATION TREATMENT ALTERNATIVE

(No.4)

ECKENFELD ER
INC.

Nashville, Tennessee
Mahwah, New Jersey

Greenville, South Carolina

NOTE: Existing FeCI3 Addition would be discontinued

q’.9387.O1~Zs\tsfO1O3.ppt



I I Existing Equipment

New Equipment
BLOCK FLOW DIAGRAM OF BIOLOGICAL

NITRIFICATION TREATMENT ALTERNATIVE
(No.5)

ECKENFELD ER
INC.

Nashville, Tennessee
Mahwah, New Jersey

Greenville, South Carolina

FIGURE 1-4

q.~9387.O1~ls\tsfO1O4.ppt



~_00~•~00~~ ~ —...~.. ~ ~~0~~~~00~ ,0~_0...,0_..., .00__-...0_.~.. ~ ~ —,.-.,00—000.. 0~•_000~~_0_0~ ~

I I Existing Equipment

New Equipment

I~ . \‘I Upgraded Equipmemt

FIGURE 1-5

BLOCK FLOW DIAGRAM OF BIOLOGICAL
NITRIFICATION TREATMENT ALTERNATIVE

(No.6)

ECKENFELDER
INC.

Nashville, Tennessee
Mahwah, New Jersey

Greenville, South Carolinaq:t9387.O1~s~fOlO5.ppt



I I Existing Equipment

I ~__~_iNew Equipment

FIGURE 1-6

BLOCK FLOW DIAGRAM OF BREAKPOINT
CHLORINATION ALTERNATIVE

(No.7)

ECKENFELDER
INC.

Nashville, Tennessee
Mahwah, New Jersey

Greenville, South Carolina
q~9387.O1~Ls\tstO1O6ppt



VSecondary Clarifier~\ ~

/ Effluent I

Regenerant ________

I I Existing Equipment

ETTIII New Equipment

FIGURE 1-7

BLOCK FLOW DIAGRAM OF ION EXCHANGE
TREATMENT ALTERNATIVE

(No.8)

ECKENFELDER Nashville,Tennessee

Mahwah, New Jersey
INC. Greenville, South Carolina

Filtration Ion Exchange
Treatment

q:’~9367.O1~ls’IsfO1O7.ppt



2.0 METHODS AND MATERIALS

2.1 DEVELOPMENT OF PRELIMINARY PROCESSDESIGN

Preliminary process designs were developedbased on treatment of the 1996

wasteloadas describedin Table 1-1. Treatmentprocesssizing and performance

assessmentassumedcompletebiohydrolysisof the influent TKN load to ammonia

throughthe activatedsludgeprocess,an influent TCBODITCOD ratio of 0.30lb/lb,

and a TCBOD removal requirement of 0.035lb NH3-N/lb TCBOD. These

assumptionsyielded average and peak effluent ammonia loads for 1996 of

628 lb/day and1,013lb/day, respectively.

The BF Goodrich WWTF has historically exhibited 50 percent to 100percent

biohydrolysisoftheinfluent TKN load. It is anticipatedthatthis samevariation in

biohydrolysisoftheinfluent TKN loadoccurredin 1996.

2.1.1 Alkaline Air Stripping

“Grab type” samplesof thePCTankdischarge,PVC Tankdischarge,andSecondary

Clarifier Effluent were collected on April 22, 1996 and shipped via overnight

delivery to ECKENFELDERINC.’s Laboratory in Nashville, Tennessee. The
[...]
adjustedto the desiredpH using NaOH, and mixed for 60 minutes. Sampleswere

removedafter 60 minutes,subjectedto 0.45 ~imfiltration, andthe filtrate analyzed

for NH3-N.

BatteryI testsevaluatedthe impactof pH on ammoniaremovalwhile maintaining

a Mg++ dose equal to 118 percent of the stoichiometric amount required to

precipitatestruvite (2.0mg Mg~~per mg N versus1.7mg Mg~per mgN) and a

P04-P dose equal to 168 percent of the stoichiometric amount required to

precipitatestruvite(3.7mg P permgN versus2.2 mg Ppermg N). Work by Arnold

and Wolfram4 indicated that excessP addition increasedNH3-N removal while

excessMg~addition did not improveNH3-N removal. BatteryII testsevaluated

the impact of increasedMg~addition (3.9mg Mg~/mgN) and P04-Paddition

(7.3mg P/mgN) on NH3-N removalwhile operatingat a perceivedoptimumpH (12

to 12.5s.u.). BatteryIII testsevaluatedwhetherincreasedMg~addition(2.0, 2.9,

and 3.9mg Mg~/mgN) at a pH 9.5s.u. would provide comparable NH3-N

reduction to that experiencedat pH of 12 s.u. and 2.0 mg Mg~/mgN while

maintaininga constantP04-Paddition of 3.7 mgP/mgN. Lastly, BatteryIV tests

evaluatedthe effect of operatingpH on NH3-N removal from the combined peak

1996 influent while providing the Mg~addition (3.9mgMg~~/mgN) and P04-P

addition(3.7 mg P/mgN) deemedmostfavorablefrom BatteryI, II, andIII tests.

4”Ammonia RemovalandRecoveryfrom FertilizerComplexWastewaters,”D.W.Arnold and
W.E.Wolfram, Proceedingsof 30thIndustrial WasteConference,PurdueUniversity, 1975.

Q:\0387.O 1\TS\TSSO2.DOC 23



In full-scale application, magnesium would be added as Sul-PO-Mag,5 and

phosphoruswould be added as 85 percent (by weight, w/w) phosphoric acid

(H3P04). Primaryclarifier effluentpHwould continueto bemaintainedby addition

of 50 percent(w/w) NaOH.

2.1.3 Single-Stage Biological Nitrification of Non-PC Wastestreams

Combinedwith SeparateBiological Treatment of the PCWastestream

Previouswork by ECKENPELDERINC. in 1995 indicatedthat all wastestreamsat

the BFGoodrich Henry Plant (excluding the PCTank discharge) will support

biological nitrification at their respective1995 loadsandpeak 1996 loads. Further

work in 1996 and 1997 indicatedthat thecombinedwastestreamwastreatablefor

BOD removalunderthepeak1996 loads. Consequently,one alternativefor effluent

ammoniareductionwould be first-stagenitrification of the non-PCwastestreams

followed by a second-stagebiological treatmentof the PC Tank dischargeafter

dilution with effluent from the first-stagereactor.

Developmentof the preliminary processdesign for this treatmentalternative is

describedin thefollowing subsections.

2.1.3.1 Clarification Requirements. The peaksolids loadingrate(SLR) on the

secondaryclarifier which the BF Goodrich WWTF has operatedsuccessfullyfor

weeksat a time is 29 lb MLSS/day sqft calculatedfrom Equation(2-1). This was

consideredto be the peakallowable SLR in sizing clarification areafor first-stage

and second-stagebiologicaltreatmentprocesses.

(Qrn + Q~)x 8.34 x MLSS 2 1
SLR- A (-)

where:

SLR = solids loadingrate,lb/day sqft

= 29 lb/daysqft (peak)

5Sul-PO-Mag(11percentw/w Mg), distributedby IMC Global,OneNelsonC. White
Parkway,Mundelein,Illinois 60060, (847)970-3000.

Qf\9387.OI \TS\TSSO2.DOC 2-4



= peakinfluent flow rate,MGD

Qp~ = peakreturnactivatedsludgeflow rate,MGD

MLSS = mixed liquorsuspendedsolidsconcentrationin biotreater,mg/L

A = clarificationarea,sqft

= 2,826sqft for existingsecondaryclarifier

2.1.3.2 BOD Removal Requirements. The required operating MLVSS

concentrationfor first-stageand second-stageBOD removalwas calculatedfrom

Equation(2-2)

So(So - Se)
XVHRT KSe (2-2)

where:

So = biotreater influent total carbonaceous biochemical oxygen

demand(TCBOD) concentration,mg/L

= assumed equal to 0.30 x influent soluble chemical oxygen

demand(SCOD)concentration,mg/L

Se = final effluentSCBODconcentration,mgTL

X~ = biomassconcentrationin biotreaters,mg/L MLVSS

= assumedequalto 0.7 x MLSS concentration
HRT = hydraulicresidencetime in biotreaters,days

K = CBOD removalrateconstant,5.2 day-i at the winter mixed liquor

temperatureof 27°Cbasedon 1996treatabilitydata

The primary clarifier effluent BOD load (S0 for first stage) was calculatedby

multiplying the non-PC wastestreamSCOD load (4,020lb/day average and

7,320lb/day peak)by the 1995 observedratio of 0.30 lb TCBOD/Ib TCOD for these

wastestreams.The secondstageBOD load wascalculatedby multiplying the PC

wastestreamSCODload (8,280lb/day averageand 10,840lb/day peak)by the 1995

observed ratio of 0.30 lb TCBOD/1bTCOD. Lastly, the required HRT while

operating at the peak MLSS defined in Equation(2-1) was calculatedbasedon

dischargingeffluent filtered BOD concentrations(Se)of 16 mg/L (monthly average)

and 36mg/L (daily maximum) to comply with the monthly average and daily

maximum permit limits for effluent BOD of 20 mg/L and 40 mg/L, respectively.

Q:\9387.O1\TS\T5302.DOC 25



This assumesthat the filter effluent TSSconcentrationis 16 mg/L and exhibits a

BOD contributionof0.25 mgTCBOD/mgTSS.

2.1.3.3 Biotreater Tankage and Oxygenation Requirements. Oxygen

requirementsfor first-stageand second-stagetreatmentwere calculatedbasedon

an observed 1996 consumption of 0.4 lb O2flb TCOD applied plus

4.6 lb 0211bNH3-N removedthroughnitrification. The existing aerationsystemis

capable of transferring 4,310lb 02/day at a 2 mg/L dissolved oxygen (DO)

concentrationand31°Cand5,050lb On/dayat a 1 mg/L DO concentrationand3 1°C.

Additional oxygenrequirementsbeyondthis capacitywill be providedby additionof

biotreatertankagewhich is equallyoxygenatedsincethis oxygenationrateis within

14 percentof themaximumachievablewith the existingdiffuser type and sidewall

depth.6

2.1.3.4 Alkalinity Requirements. Approximately 7.1 mg total alkalinity (as

CaCO3) is consumedper mg NH3-N removed during biological nitrification.

BF Goodrich currently adds NaOH to the combined influent wastestreamto

maintaina minimumeffluentpH of 6.5 s.u. However,quicklime ratherthanNaOH

would be addedto the primary clarifier effluent to supportthe alkalinity demands

of biological nitrification due to its lower cost ($40 vs $560 per ton of alkalinity

added).

2.1.3.5 SludgeHandling Requirements. An additional same-sizedfilter press

(75 cu ft) is currently neededat the BF Goodrich-Henry,Illinois Plant. This need

will become more acute with~the increasedsludge production associatedwith

biological nitrification.

The requiredoperatingMLVSS concentrationfor nitrification wascalculatedusing

Equations(2-3) and (2-4). The MLVSS calculatedin Equation(2-4) was usedto

calculate the clarification area required in first-stage treatment, assuminga

0.70 mgMLVSS/mgMLSS.

6GregWendzickiofRoedigerPittsburgh,Inc., 3812 Route8, Allison Park,PA 15101,
412-487-6010.

Q:\9387.O1\TS\TSSO2.DOC 2.6



1

~ (2-3)

where:

~max = maximum nitrification rate which can be achieved treating the
specific wastestream,0.25 mg NH3-N/mg MLVSSnit~ers•day at

27°Cbasedon 1997treatabilitydata

MCRT = meancell residencetime, days

Y = nitrifying biomass net yield, assumed0.1 m MLVSS~t~ifier5/mg

NH3-N oxidized

MCRT = (a (CODp) - bXdXv + fSi + Y(NH3.Np)) (2-4)

where:

a = heterotrophic biomass growth yield, 0.30mg

MLVSS/mgCODR basedon 1996treatabifitydata

CODR COD removal through activated sludge system,

mg/day

b = endogenous decay term, assumed 0.15mg

MLVSS/mgdegradableMLVSS day at winter mixed

liquor temperatureof 27°C

Xd = fraction of MLVSS which is degradable,assumed

equalto 0.8/(l + 0.2 b MCRT), dimensionless

Xv = MLVSS massin biotreaters,mg

f = fraction of primary clarifier effluent VSS which is

non-degradable,assumed0.5 mg/mg

Si = mass loading of primary clarifier effluent VSS

assuminga 30 mg/L concentration,mg/day

NH3-NR = NH3-N removed through activated sludge system,

mg/day

2.1.3.6 Pretreatment Requirements. The preliminary processdesign for the

PCTank dischargepretreatmentsystemwasdevelopedbasedon batchtreatability

testing. Quicklime (CaO)andsulfuric acid(H2S04)additionrateswerebasedon a

Q:\9387.O1\TS\TSSO2.DOC 27



titration curvedevelopedfor the wastestream.Rapidmix andsedimentationtimes

wereassumedto be 3 minutesand60 minutes,respectively. Sludgequantitieswere

estimatedbasedon treatabiiity data. Filter pressdewateringwas selectedfor

dewatering of the underfiow due to its demonstratedperformance at the

BF GoodrichWWTF.

2.1.4 Biological Nitrification of CombinedWastestream

Previouswork by ECKENFELDERINC. indicatedthat all non-PCTank discharges

will support biological nitrification at their respectivepeak 1996 loads. Further

work indicatedthePCTankdischargewould also supportnitrification if pretreated

by precipitationby pH 2 and limited to a 1,000mg/L TCOD contribution(basedon

its unpretreatedTCOD concentration)in the feed. Consequently,one alternative

for effluent ammoniareductionwould be pretreatmentof the PCTank discharge

followed by river water addition and combined single-stagenitrification with

non-PC wastestreams.The requiredcombinedwastestreamflow rate would be

900 gpmbasedon the 1,000mgIL contributionlimit and peak PCTank dischargeof

10,800lb/day SCOD. The required non-PC wastestreamflow rate would be

750 gpm (900 gpm - 150gpm). Theavailablenon-PCwastestreamaverageflow rate

is 453 gpm. Consequently,a river watersupply systemwould be installedwhich

would be capableof providing 297 gpm (750 - 453gpm). Work completedin 1997

indicated that partial biological nitrification (?40percent reduction in effluent

NH3-N) could be achievedin the absenceof river water addition. However,river

wateradditionwasincludedto maximizenitrification potential.

The samecalculationsdescribedin Section2.1.3 wereusedto evaluatethe upgrade

measuresrequiredfor oxygenation,biotreatertankage,andsecondaryclarification.

Secondaryclarification was also limited to the peak hydraulic loading rate

sustainedin 1996 (350gpdlsqft) due to the susceptibility of the clarifier to floc

carryover. Sandifitration requirementswere basedon a peaksolids loadingrateof

1.0 lb TSS/day•sqft and a peak secondaryclarifier effluent TSS concentrationof

50 mg/L. Same-sizedsecondaryclarifier (60-ft diameter) and sandfilter (9ft x

24 ft) unitswereprovidedasneeded.

Q:\9387.O1\TS\T5502.DOC 28



2.1.5 Breakpoint Chlorination of Secondary Clarifier Effluent

A grab type sampleof the SecondaryClarifier effluent was collectedon April 22,

1996 and shippedvia overnightdelivery to ECKENFELDERINC.’s Laboratory in

Nashville, Tennessee.The samplewas analyzedfor NH3-N and subjectedto four

Batteries(I, II, III, and IV) of batchtreatability tests. Thesetestsconsistedof

placing 500-mL aliquots in 1,000-mLbeakers. The beakercontentswere rapidly

mixed, spiked with a sodium hypochloritesolution (10,000mg/L Cl2), adjustedto

the desiredpH of 6.5 to 7.2 s.u.using H2S04, andmixed for a given contacttime.

Sampleswereremovedand analyzedfor free availablechlorine (FAC) and NH3-N.

TheLTSEPANitrogenControlManualsuggeststhatthe optimum pHfor breakpoint

chlorinatior~is 6.5 s.u.,andtheBF Goodrichfinal effluent typically exhibits a pH of

7.2 s.u.

BatteryI testing evaluatedthe impactof chlorine dose(0, 100, 300, and 400 mg/L

FAC) on residualNH3-N concentrationsat a constantreactionpH of 6.5 s.u. and

reactiontime of 5 minutes. BatteryI testingindicatedthat 400 mgIL FAC wasan

insufficient chlorine dose to provide significant NH3-N reduction and that a

5-minute óontact time was too brief to allow completereaction with the FAC.

Consequently,BatteryII testing evaluatedthe impactof a much higher chlorine

dose(1,000mg/L and 2,000mg/L FAC) and muchlongercontacttime (60minutes)

on residualNH3-N concentrationat a constantreactionpH of 6.5 s.u. BatteryII

testing indicatedthat a 1,300±100mg/L FAC dosecompletelyoxidize all residual

NH3-N and that a shorter contact time could be provided. BatteryIII testing

evaluatedthe impact of contact time on FAC residualand confirmed whethera

1,300mgIL ±100mg/L dosewould provide completeoxidation of residualNH3-N at

a constantreaction pH of 6.5 s.u. Lastly, BatteryIV testing evaluatedwhether

therewasanydifferencein breakpointchlorinationperformanceat a reactionpH of

6.5 s.u.versusthetypicalBF Goodrichfinal effluentpH of 7.2 s.u.

2.1.6 Ion ExchangeTreatment of Final Effluent

ECKENFELDERINC. developeda Freundlichisothermfor ammoniaremovalfrom

thefinal effluentusingcinoptiolite, an ammoniaselectiveion exchangeresin. This

isotherm was used to estimateresin usageto achievespecifiedeffluent NH3-N

Q:\9387O1\TS\TSSO2.DOC. 29



reduction. Commondesignpracticeswere usedto size the ion exchangecolumns

(i.e., 3 gpm/sqft).

2.2 PRELIMINARY COSTESTIMATES

Preliminarycostestimatespresentedin this Reportweredevelopedbasedonvendor

estimates,datafrom a commercialsoftwareprogram,and ECKENFELDERINC.’s

judgment. These estimatesare consideredaccurateto within -10 percent to

+30percent. Installed costs were basedon the preliminary processdesign of a

system required •to treat the peak influent TKN load assuming complete

biohydrolysisof TKN to NH3-N through the activatedsludge process.Annual

operation and maintenancecosts also assumedcomplete biohydrolysis of the

influent TKN load. Presentworthcostswerebasedon a 10-yearprojectlife andan

8 percentannualinterestrate.

Installedcosts included constructionmaterialsand equipmentplus an additional

5 percent for electrical hookup and interface instrumentation, 10 percent for

interface piping and site work, 15 percent for contingency,and 30 percent for

engineering,generalcontracting,permitting,andprojectadministration.

Operationand maintenancecosts consideredonly labor and chemicalusage. The

cost of labor was assumedas $30/hour. The cost of chemicalswere as follows:

$350/tonof 50 percentNaOH, $90/tonof 93 percentH2S04, $750/tonof 75 percent

H3P04, $110/ton of Sul-PO-Mag, $200/tonof chlorine gas, $70/tonof 90percent

CaO, and $35/l00lb of sodium bisulfite. Costs for maintenancematerials and

electricitywerenot includedin the estimate.

Q:\9387.Qi\TS\TS$02.DOC 2-10



3.0 BATCH TREATABILITY TEST RESULTS

ECKENFELDERINC. conductedbatchtreatabilityteststo assessthe feasibility of

treatmentalternativesdiscussedin Sections1.0 and 2.0. Resultsfrom thesetests

were usedto developpreliminaryprocessdesignsfor thosetreatmentalternatives

deemedfeasible. Theresultsaredescribedin thefollowing subsections.

3.1 ALKALINE AIR STRIPPING

3.1.1 pH Adjustment

The PC Tank discharge,PVC Tank dischargeand secondaryclarifier effluent

requiredpH adjustmentto provide alkalineair strippingfor ammoniaremovaland

subsequent discharge. The pH adjustment requirements of these three

wastestreamsareillustratedin Figures3-1, 3-2 and 3-3andarediscussedbelow.

The quantityof 93 percentby weight (w/w) H2S04requiredto lower thePC Tank

dischargepH (10.6s.u.) to that requiredfor dischargeto the biotreaters(pH 9.25±

0.25 s.u.) is 5 lb/1,000 gallons. Consequently,the averageand peak usage of

93 percent H2S04 in 1996 would have been 770 lb/day and 1,080lb/day,

respectively.

The quantity of 50 percent,w/w, NaOHrequiredto elevatethe PVC Tankcontents

from pH 8.3 s.u. to pH 10.5 for strippingis 70 lb/1,000gallons. At theaverageand

peak day flow rates of 401 gpm and 499 gpm, the requireddaily quantitiesof

50 percentNaOH would have been40,400lb/day and 50,300lb/day, respectively.

The quantity of 93 percentH2S04 requiredto lower the pH from 10.5 s.u. after

stripping to that requiredfor dischargeto the biotreaters(pH 9.25 ±0.25 s.u.) is

4 lb/1,000gallons. The averageandpeakquantitiesof 93 percentH2S04required

wouldhavebeen2,310lb/day and2,870lb/day, respectively.

Thequantityof 50 percentNaOHrequiredto elevatethesecondaryclarifiereffluent

from pH 7.8 s.u. to pH 10.5 is 7.5 lb/i,000 gallons. At averageand peakday flow

ratesof 560 gpm and 670 gpm, the daily quantitiesof 50 percentNaOH required

would have been6,050lb/day and 7,240lb/day, respectively. The quantity of 93

percent H2S04 required to lower the pH to 8.5 s.u. to ensureeffluent permit

Q:\9387.O1\TS\TS$03.DOC 31



60

3.0 4.0

pH, s.u.
7.0 8.0 9.0 10.0 11.0

Figure 3-1 pH Adjustment ofPC Tank Discharge

55

0

50

45

~40

~35

.—

.—

~25

~20

15

10

5

0 50%NaOH

• 93%H2S04

0

2.0 5.0 6.0

q~\93~7.OPd$\TSJ’O3.XLS



155

150

145

140

135

130

125

120

115

110

4:
C 95
C

~80

4 75
~70

~65
C,
Ci)

~55

6.0 7.0 11.0 12.0

pH, s.u.

Figure 3-2 pH Adjustment of PVC Tank Discharge

8.0 9.0 10.0

0 50% NaOH

• 93%H2S04

0

q:\9387.OI’.u\TSFO3.XLS



17

16

15

14

13

12

0 ________________—

C

C

C

‘-4
Ca

—9

0
.—

-‘I

C,
7

1;
4

3

2

5.0 6.0 10.0 11.0 12.0

pH, su.

Figure 3-3 pH Adjustment of Secondary Clarifier Effluent

7.0 8.0 9.0

0 50% NaOH

• 93% H2S04

0

1

0

q;\93i7.OI\uVtSI’O~7~5S~r



compliance (~pH9.0 s.u.) would have been 3.0 lb/1,000gallons, or 2,420lb/day

averageand2,890lb/day, peak.

3.1.2 AmmoniaRemoval

Batchalkalineair strippingtestresultsfor thethreewastestreamsarepresentedin

Table 3-1. Theseresultsindicate that the NH3-N presentin thesewastestreams

can be removed through alkaline air stripping. Modeling conducted by

ECKENFELDERINC. indicated that 80 percent(36 lb/day) of the 1996 average

NH3-N load dischargedfrom the PCTank couldbe removedby in situ aerationof

the Tank contents at pH 10.6 and a rate of 100 cfm/1,000cu ft. Likewise,

60 percent(129lb/day) of the 1996 averagei.., 3-N load dischargedfrom the PVC

Tankcouldbe removedby aeratingtheTankcontentsatthis samerateandat a pH

of 10.5 s.u. Theseremovalratesare~21 percentof the 1996 averagefinal effluent

NH3-N load of 628 lb/day assumingcompletebiohydrolysis of the influent TKN.

The low removalsare due to the fact that the averageinfluent NH3-N load which

can be removedat thesetwo equalizationtankscomprisesonly 34percentof the

averageinfluent TKN load in which all TKN is assumedto be biohydrolizedto

N113-N through the activatedsludge process. The 1996 averagefinal effluent

NH3-N load could be reducedby 95 percent by alkaline air stripping of the

secondaryclarifier effluent. This higherrateofremovalis possiblesinceit hasbeen

assumedthat all of theinfluent TKN loadis biohydrolizedby the activatedsludge

processand is, therefore,available for stripping from the final clarifier effluent.

The secondaryclarifier effluent is the most effective applicationpoint for alkaline

air stripping.

3.2 STRUVITE PRECIPITATION

Batchtreatability testsevaluatedprecipitationof struvite (NH4MgPO4)from the

combinedwastestream.Resultsof thesetestsare summarizedin Table3-2.’ They

indicatethat the combinedwastestreamNH3-N concentrationcan be reducedto

approximately25 mg/L undertwo operatingconditions.

• A magnesiumdoseof 2.0 mg Mg/mg N, phosphorusdoseof 3.7 mg P/mgN

andanoperatingpH of 10.5 to 12.5 s.u.

Q:\9387.O1\TS\TSSO3.DOC 32



TABLE 3-1

BATCH ALKALINE AIR STRIPPING TEST RESULTS

Wastestream
Time of Aeration at
100cfmll,000 Cu ft

(days)
ReactionpH

(s.u.)

NH3.N
Residual
(mg/L)

NH3.N
Removala

(lb/day)

PC Tank Discharge
0

0.1
1.0
2.0
3.0
7.0

12.5
12.5
12.5
12.5
12.5
12.5

23
19
4
4
4
3

0
5
24
24
24
26

PVC TankDischarge
0

1.0
2.0
6.0

10.0
10.0
10.0
10.0

50
44
25
6

0
29
120
210

SecondaryClarifier Effluent
0

1.0
2.0
3.0
6.0

10.0
10.0
10.0
10.0
10.0

100
70
43
28
6

0
200
380
480
630

aBasedon average1996 flow ratesfor PCTank discharge,PVC Tank discharge,andfinal effluent of 107 gjm,

401 gpm,and560 gpm, respectively.

Q~’9387.O1\TS\TSTO3O1.DOC Page 1 of 1



TABLE 3-2

PRECIPITATION OF STRUVITE FROM COMBINED WASTESTREAM

Test Magnesium Addition PhosphorusAddition NaOH Addition Reaction
pH

Filtered
NH3-N

NH3-N
RemovaicBattery Doseb Dose Dosec Doseb Dose Dosec Dose Dosec

No.a (%) (mg/L asMg) (lb/day) (%) (mg/L asP) (lb/day) (meq/L) (lb/day) (s.u.) (mgIL) (lb/day)

1995
Wastestream

I 0 0 0 0 0 0 0 0 10.0 41 0
114 80 4,860 166 150 3,730 0 0 8.0 37 27
114 80 4,860 166 150 3,730 2.2 1,180 8.5 35 41
114 80 4,860 166 150 3,730 5.8 3,130 9.0 35 41
114 80 4,860 166 150 3,730 10.4 5,600 9.5 32 61
114 80 4,860 166 150 3,730 14.6 7,860 10.0 32 61
114 80 4,860 166 150 3,730 20 10,800 10.5 24 113
114 80 4,860 166 150 3,730 22 11,800 11.0 29 81
114 80 4,860 166 150 3,730 37 19,900 11.5 20 - 139
114 80 4.860 166 150 3,730 43 23,200 12.0 26 104
114 80 4,860 166 150 3,730 89 47,900 12.5 21 139

II 229 160 9,810 333 300 7,470 59 31,800 12.0 25 104
229 160 9,810 333 300 7,470 105 56,500 12.5 20 139

III 114 80 4,860 166 150 3,730 9.4 5,060 9.5 35 41
171 120 7,380 166 150 3,730 9.6 5,170 9.5 28 76
229 160 9.810 166 150 3,730 9.6 5,170 9.5 25 104

Peak 1996
Wastestream

IV 0 0 0 0 0 0 0 0 10.5 34 0
229 160 9,810 166 150 3,730 5.0 2,690 9.5 28 41
229 160 9,810 166 150 3,730 15 8,070 11.5 23 74

aTestBattery Nos.I, II, and III consideredtreatment of the 1995 averageinfluent and Test Round No. IV consideredtreatment of the peak 1996 influent.
bPercentofstoichiometric doseadded.
CBasedon 560 gpmflow rate.

Q:\9387.O1\TS\TSTOSO2Doe Poge I of I



• A magnesiumdoseof 3.9 mgMg/mgN, phosphorusdoseof 4.1mg P/mgN

andan operatingpHof 9.5 s.u.

The secondcondition is lesscostly. It substitutes4,950lb/day more Sul-PO-Mag

($270/ton)for 5,630lb/day less 50 percentNaOH ($350/ton). It alsoeliminatesthe

needfor the 5 lb/1,000gallonsof 93 percentH2S04requiredto lower thepH from

10.5 s.u. to 9.5 s.u.prior to dischargeto the biotreaters(SeeFigure3-4).

This treatmentprocessis feasible, but would have provided only a 17 percent

reduction (105lb/day) in the averagefinal effluent NH3-N load projectedfor 1996.

This low removal rate is due to the fact that the averageinfluent NH3-N load

comprisesonly 37 percentofthe averageinfluentTKN loadand, assuch,thebulk of

the potentialeffluent nitrogenload is not yet availablefor removalat this point in

thetreatmentsystem.

3.3 BREAKPOINT CHLORINATION OF SECONDARY CLARIFIER

EFFLUENT

Batch treatability testing of breakpoint chlorination used sodium hypochlorite

(NaOCl). Sulfuric additionwas requiredto maintainthedesiredreactionpH of 6.5

to 7.2 s.u. during the tests. Due to the large quantity of chlorine that would be

required,chlorine gas(andnot NaOC1)would be usedin thefull-scale application.

Treatability testing indicatedthat chlorinationof the SecondaryClarifier effluent

causeda net increasein alkalinity sinceNaOClwasused. However,a net decrease

in alkalinity would be experiencedin full-scale application with chlorine gas

addition,and 12.0 lb NaOHper lb NH3-N oxidizedwould be requiredto maintaina

targetpHof 6.9 ±0.3s.u. At averageandpeakeffluentammonialoadsof 628 lb/day

and 1,013lb/day, the averageand peakaddition ratesof 50 percentNaOH would

havebeen15,100lb/day and 24,300lb/day, respectively. Excesschlorine would be

quenchedusing 1.4 lb sodium bisulfite (NaHSO4)per lb chlorine reduced. Post

aerationwould be provideddownstreamof NaHSO4addition to quenchresidual

bisulfite.

Resultsof the batchtreatabilitytestsaresummarizedin Table 3-3. Theyindicated

that the secondaryclarifier effluent exerted a backgroundchlorine demandof

130 mg/L and required 7.8 mg Cl~/mgNH3-N oxidized. This is in excellent

Q:\9387.O1\TS\’I’5503DOC 33



75

70

65

60

55

Cl)

~5o

~ 45

I-

Cl)

—

0

Ca

25

20

15

10

5

0

o 50%NaOH

93% H2S04

7.0 8.0 9.0 10.0 11.0

pH, s.u.

12.0

Figure 3-4 pH Adjustment of Combined Wastestream

13.0

q:\9301OI\Is\TSFO3.XI.S



TABLE 3-3

BREAKPOINT CHLORINATION OF SECONDARY CLARIFIER EFFLUENT

Test Chlorine Addition Reaction
Time FAC

Reaction
pH

H2S04
Dose

NH3-N
Battery Dose Dosea Residual Removala

No. (mgIL) (lb/day) (mm) (mgIL) (s.u.) (meqIL) (mgIL) (lb/day)

1 0
100
300
400

0
680

2,020
2,690

0
5
5
5

0
6
17
16

7.2
6.5
6.5
6.5

0
1.6
2.2
4.6

138
110
110
120

0
190
190
120

2 1,000
2,000

6,770
13,500

60
60

5
51

6.5
6.5

6.6
17.6

27
1.4

750
920

3 1,200
1,200
1,200
1,200
1,400

8,070
8,070
8,070
8,070
9,460

15
30
45
60
60

.

10
8
6
6

106

6.5
6.5
6.5
6.5
6.5

4.6
4.6
4.6
4.6
8.2

NAb
NA
NA
1.5

0.23

NA
NA
NA
920
930

4 1,200 8,070 45 8 7.2 2.5 1.3 920

aBasedon 560gpm flow rate, chlorine gas addition, and 93 percentw/w H2S04addition.

bNot analyzed.

Q:\938701\TS\TSTOSO3DOC Page 1 of I



agreementwith the stoichiometric value of 7.6 mg Cl~/mgNH3-N oxidized.

Furthermore,the resultsindicatedthat near completedestructionof final effluent

NH3-N was achieved at an operating pH of 6.5 s.u. to 7.2 s.u. and a 60-minute

contact time.

Breakpoint chlorination would have provided 97 percent reduction in the 1996

averagefinal effluent NH3-N load. This is thebestremovalperformanceachieved

by anyofthe treatmentalternativesconsidered.

3.4 ION EXCHANGE TREATMENT OF FINAL EFFLUENT

Batchtreatabilitytestsevaluatedtreatmentof the secondaryclarifier effluentusing

cinoptiolite, an ammonia selective ion exchange resin. Results of this work are

illustrated in Figure 3-5. They indicatethat greater than 50 lb of cinoptiolite

would be required to removeeach 1 lb of NH3-N at residualN113-N concentrations

lessthan 100mg/L. This poor removal efficiency is presumedto be due to the large

concentrationof competingcations in the effluent. The total dissolved solids

concentrationof the final effluent is typically 8,500 ±1,500mg/L. This treatment

alternative would provide near complete NH3-N removal. However, the

impracticality of addingand regeneratingthis quantity of cinoptiolite precluded

furtherconsiderationofthis alternative.

Q:\9387.O1\TS\TSSO3.DOC 3-4



1

Residual NH3-N Concentration, mg/L

Figure 3-5 Clinoptilolite Treatmentof Final Effluent for
Ammonia Reduction

I
E

0.1

0.01

0.001

7
/

I
I

I-

/
/

.,

10 100

q:\0387.Ol\ (.i\TSFO3.XT..S



4.0 PRELIMINARY PROCESSDESIGN AND

COST ESTIMATE FOR ALTERNATIVES

Only threealternativeswerebothpracticableandcapableof providinggreaterthan

a 25 percent reduction in the averageeffluent ammonia load (628lb/day) and

greaterthan 65 percentremoval in the peakeffluent ammoniaload (1,013lb/day)

projectedfor 1996. Thesewere, in descendingorder of effectiveness: Biological

nitrification of the combined wastestream,alkaline air stripping of secondary

clarifier effluent, and breakpointchlorinationof secondaryclarifier effluent. Block

flow diagramsfor theseAlternativeswere presentedin Figures1-5, 1-2, and 1-6,

respectively.

4.1 BIOLOGICAL NITRIFICATION OF COMBINED WASTESTREAM

Biological nitrification of the combinedwastestreamwill require a pretreatment

systemfor the PCTank discharge,additional biotreatertankage,and additional

aeration equipment. The required oxygenationcapacity is 10,500lb O~/dayto

satisfy the 1996 peakTCOD and TKN loads. This treatmentcapacitywould be

satisfied by providing an additional 1.5MG of equally oxygenatedbiotreater

volume.

The system would likely provide a 95 percent reduction in the averageeffluent

ammoniaload. Theeffluent ammoniaload associatedwith thepeakdayTKN load

(an additional385 lb/day) couldbe nitrified if the loadwere precededby a gradual

increaseor could “pass through” if it were associatedwith a suddenincrease.

Oxygenationand alkalinity addition capacities must, therefore, be capable of

supportingnitrification ofthepeakdayTKN load.

In addition to biotreatertankage, the peak flow required to provide adequate

dilution for uninhibited nitrification is 300 gpm. This additional flow will

necessitatea river watersupply system,additionalsecondaryclarifier, additional

sandfilter, additionalRAS pumping capacity,and reworking of WWTF piping. A

summary of the preliminary cost estimate for these upgradesis provided in

Table 4-1.

Q:\9387.O1\TS\T5S04.DOC 44



TABLE 4-1

SUMMARY OF PRELIMINARY COSTESTIMATE FOR
BIOLOGICAL NITRIFICATION OF COMBINEDWASTESTREAM

Description

O&M
Installed

Cost
($)

Present
Worth

($)($/~) ($)a

PretreatmentSystem
SulfuricAcid Addition System
QuicklimeAdditionSystem
2-StageRapidMix BeforeSedimentation S

Flocculation
Sedimentation .

RapidMix After Sedimentation
Filter Pressfor SludgeDewatering
Sitework,Piping, Instrumentation,Electrical

Biological Treatment
300gpm RiverWaterSupplySystem

.

Additional 1.5 MG in BiotreaterTankage
Additional6,200 lb 02/dayTransferCapacity
Additional60 ft diameterSecondaryClarifier .

Additional 9 ft x 24 ft SandFilter
Additional 300 gpm RAS pumpingcapacity
Additional75 cu ft filter press
Sitework,Piping, Instrumentation, Electrical

0 0 3,900,000 3,900,000

SulfuricAcid (4,950lb/day of 93% H2S04) 81,300 546,000 0 546,000
Quicklime (4,000lb/day of 90%CaO) 51,100 343,000 0 343,000
Labor (24hr/day) 263,000 1,765,000 0 1,765,000

395,400 2,654,000 3,900,000 6,554,000

aCostsexpressedin February1997dollars. Assumes10-yearprojectlife at 8 percentinterest andno

salvagevalue.
bApproximately$1,500,000in capitaland $2,000,000in presentworth would be savedif no river
wateradditionwereprovidedsincethe river water supply system,additional secondaryclarifier,
additionalsandfilter, andadditionalRAS pumpingcapacitywouldnot berequired.

Q:\9387.O1\TS\TSTO4O1.flOC Page 1 of 1



4.2 ALKALINE AIR STRIPPING OF SECONDARYCLARIFIER EFFLUENT

Secondaryclarifier effluentwould dischargeby gravityat a year-roundtemperature

of~25°Cthrougha pH adjustmentstepto raisethepH to 10.5 s.u. ThepH adjusted

effluent woulddischargeto a wet-wellandbe pumpedto packedtower air strippers.

The discharge from the air strippers would flow by gravity through pH

neutralization(reductionto pH 8.5 s.u.) andthen to the existing sandfilters. The

systemwould likely provide a 95 percentreductionin effluent ammoniaload. A

summaryof thepreliminarycostestimatefor this systemis providedin Table4-2.

4.3 BREAKPOINT CHLORINATION OF SECONDARY CLARIFIER EFFLUENT

Secondaryclarifier effluent would dischargeby gravity to a completely mixed

reactiontank. Chlorinegaswould be spargedinto thetank andcausticsodawould

be addedto the tank contentsto maintain a targetpH of 6.9±0.3 s.u. Effluent

from the reactiontank would dischargeinto a secondcompletely mixed reaction

tank into which sodium bisulfite would be addedto quenchresidualchlorine (as

needed). Lastly, the effluent would dischargeby gravity to a post aerationtankto

quenchresidualbisulfite andthento theexistingsandifiters.

This treatment system is capable of providing the greatest effluent NH3-N

reductionof the three alternativesdiscussedin this Section (likely a 97 percent

reduction). A summaryof the preliminarycostestimatefor this systemis provided

in Table 4.3

4.4 COMPARATIVE ANALYSIS OFTREATMENT SYSTEMS

The projected effluent quality, reliability, and costs of the three alternative

S treatmentsystemswerecompared.Resultsofthis comparisonareprovidedbelow.
SSSS

All three treatment alternativesare capableof providing at least a 95 percent

reductionin theaverageeffluent N113-N load. Breakpointchlorinationwifi provide

the lowest achievableeffluent ammonia concentrationof the three treatment

alternatives. However,effluent alkalineair strippingandbreakpointchlorination

could increaseeffluent aquatictoxicity due to alterationof effluent constituents

and/oran increasein effluentTDS (~1,300mg/L).

Q:\9387.O 1\TS\TSSO4.DOC 42



TABLE 4-2

SUMMARY OF PRELIMINARY COSTESTIMATE FOR
ALKALINE AIR STRIPPING OF SECONDARY CLARIFIER EFFLUENT

Description
O&M

Installed
Cost
($)

Present
Worth

($)($/yr) ($)a

SodiumHydroxideAddition System
SulfuricAcid AdditionSystem
2-StageRapidMix beforeWetWell
WetWell andPumpingStation
PackedTowerAir Strippers
2-StageRapidMix afterStrippers S

Piping, Instrumentation,Electrical

0 0 2,100,000 2,100,000

SulfuricAcid (2,420lb/day of 93%H2SO4) 39,800 267,000 0 267,000
SodiumHydroxide(6,050lb/day of 50%NaOH) 386,000 2,590,000 0 2,590,000
Labor (8hr/day) 88,000 590,000 0 590,000

513,800 3,447,000 2,100,000 5,547,000

aCostsexpressedin February1997dollars. Assumes10-yearprojectlife at 8percentinterestand no

salvagevalue.

(~:\9387.O1\TS\TSTO4O2.DOC Page1 of 1



TABLE 4-3

SUMMARY OF PRELIMINARY COSTESTIMATE FOR
BREAKPOINT CHLORINATION OFSECONDARYCLARIFIER EFFLUENT

Description S

O&M
Installed

Cost
($)

Present
Worth
(~)($/yr) ($)a

SodiumHydroxideAddition System
9,000lb/day Chlorinator
2-StageReactionTank(60mm HRT)
SodiumMetabisulfiteAddition System
ReactionTank(15 mm HRT)
PostAerationTank(15 mm HRT) S

AerationSystem
Piping, Instrumentation,Electrical

. 0 0 1,700,000 1,700,000

Chlorine Gas(5,770lb/day) 210,600 1,413,000 0 1,413,000
SodiumHydroxide(15,100lb/dayof 50%NaOH) 964,500 6,472,000 0 6,472,000
SodiumBisulfite (30 lb/dayof NaHSO3) 3,800 25,000 0 25,000
Labor(8 hr/day) 88,000 590,000 0 590,000

1,266,900 8,500,000 1,700,000 10,200,000

aCostsexpressedin February1997dollars. Assumes10-yearproject life at 8 percentinterestandno
salvagevalue.

S~5S

1S~SSS S

Q:\9387.Ol\TS\T5T0403.DOC Page1 of I



Biological nitrification is the leastreliableof the threetreatmentprocessessinceit

is most susceptible to processupsets and requires the longest processrecovery.

Theseupsetsmay be causedby improperpH and DO maintenance,slug loading

and/orbioinhibitory compoundspresentin the wastewater. Alkaline air stripping

hasthe next lowest reliability since its performanceis affected by ambient air

temperatures,scalingof the media, and fouling of the mediarelated to elevated

levels of effluent TSS. Breakpointchlorinationis the most reliable of the three

treatment?.lternatives. Its effectivenessis a function of chlorine doseand operating

pH,bothofwhich arecontrollable. -

The three alternativeshave presentworth costs that vary from $4,554,000for

biological nitrification of combinedwastestreamwithout river water addition to
$10,200,000for breakpointchlorination(see Table4-4). The treatmentalternative
with thenext lowest presentworthcostwas alkaline air stripping($5,547,000). In

addition,alkalineair strippinghasthelowestNH3-N removalcost ($2.55/lbNH3-N

removed).

Q:\9387.O1\TS\TSSO4.DOC 43



TABLE 4-4

EFFECTIVENESSOFALTERNATIVE TREATMENT PROCESSESON
FINAL EFFLUENT AMMONIA LOAD REDUCTION

TreatmentProcess
PresentWorth

Cost
($1,000)

AverageNH3-N
Removala

(lb/day)

NH3-N Removal
Costb
($flb)

CombinedWastestreamNitrification
With RiverWaterAddition
Without River WaterAddition

6,554
4,554

595
—420

3.02
2.97

AlkalineAir Stripping of Secondary
Clarifier Effluent

5,547 595 2.55

BreakpointChlorinationofSecondary
Clarifier Effluent S

10,200 610 4.58

aAssumescomplete biohydrolysis of influent TKN load to NH3-N through the activated sludge

process.

bEasedon removalduring10-yearperiodof presentworth analysis.

Q:\9387.O1\TS\TSTO4O4.DOC Page 1 of



7



BROWN AND

CALD WELL

MEMORANDUM

TO: Mark Latham,Esq. JOB NO: 27-21522.001

FROM: T. HoustonFlippin, P.E.,DEE

DATE: May 17, 2002

SUBJECT: Ammonia-NitrogenTreatmentAlternatiyesSupportExhibit

Sc

Brown and Caldwell is providing below a summary of information intended to support the
discussionof ammonia-nitrogen(NH3-N) treatmentalternatives described in the Petition For
AdjustedStandard. This information is the productof treatability testing, full-scaleplant testing,
anddataprovidedby the Noveon-HenryPlantstaff.

In order to developtreatmentalternatives,a “designinfluent andeffluent wasteload”was required.
This wasteloadswere developedbasedon individualwastestreamdatagatheredin 1995 andeffluent
datagatheredin 1999 through2000 andare summarizedbelowin Tables1 and2. A flow schematic
is provided in AttachmentA of the wastewatertreatmentfacility (W\~VTF)provided at the Henry
Plant.

Table 1. InfluentWasteloadUsedIn DevelopingTreatmentAlternatives

Parameter PVCTank PC Tank C-18Tank
HoldingPond/

Well No. 3 Waters Total

Flowrate,gpm
Average
Peak

401
499

107
150

6
15

46
105

560
769

SCOD, lbs/day
Average
Peak

2,650
4,330

8,280
10,840

1,320
2,940

50 12,300
18,160

EstimatedBOD, lbs/day
Average
Peak

795
1,300

S

2,485
3,250

395
880

15
15

3,690
5,445

TKN, lbs/day
Average
Peak

459
640

494
693

82
198

3
7

1038
1537

NH3-N, lbs/day
Average
Peak

295
411

62
87

27
66

S
1
3

385
571

P:\PROJ\21522\M051702Latham.doc



Memorandumto MarkLatham,Esq.